
1

A Comparative Study of Metallic Coagulants
for

Rawal Lake Filtration Plant

By

Anwar Ahmed
(2010-NUST-MS PhD-EnvE-15-03)

Master of Science
In

Environmental Engineering

Institute of Environmental Science and Engineering (IESE)
School of Civil and Environmental Engineering (SCEE)
National University of Sciences and Technology (NUST)

Sector H-12, ISLAMABAD, Pakistan

1

A Comparative Study of Metallic Coagulants
for

Rawal Lake Filtration Plant

By

Anwar Ahmed
(2010-NUST-MS PhD-EnvE-15-03)

Master of Science
In

Environmental Engineering

Institute of Environmental Science and Engineering (IESE)
School of Civil and Environmental Engineering (SCEE)
National University of Sciences and Technology (NUST)
[...]
I am thankful to Mr. Basharat and other lab staff (IESE lab) for their assistance

during laboratory work. My special appreciations to all the classmates for providing

zeal and encouragement throughout the course and especially during research work.

My out of ordinary gratitude to the Pinstech authorities for their cooperation to

provide the services of ICP-AES.

Last but not the least my especial recognition to my wife and son. Without their

cooperation this research work would not be an easy task.

Anwar Ahmed



6

TABLE OF CONTENTS

1. INTRODUCTION……………………………………………………………………..1

1.1 General………………………………………………………………………………….1

1.2 Research Objectives………………………………………………………………….....7

1.3 Hypothesis…………………………………………………………………....................7

2. LITERATURE REVIEW…………………………………………………………….8

2.1 Similar Studies………………………………………………………………………....8

2.2 Coagulation and Flocculation Processes in Water Treatment………………………9

2.3 Commonly used Coagulants in Water Treatment…………………………………..15

3. MATERIALS & METHODS……………………………………………….…….…..26

3.1 General…………………………………………………………………………..……..26

3.2 Study Methodology……………………………………………………………………26

3.3 Materials………………………………………………………………………….……30

3.4 Coagulants and Chemicals……………………………………………………………31

3.5 Methods………………………………………………………………………………..33

3.6 Variables of interest…………………………………………………………………..34

3.7 Analytical Techniques……………………………………………………………...…37

4. RESULTS & DISCUSSIONS…………………………………………………………45

4.1 General………………………………………………………………………………….45

4.2 Baseline Study…………………………………………………………………………..46

4.3 Determination of Most Effective Coagulant…………………………………………..49

4.3.1 Performance of PACl…………………………………………………………….50

4.3.2 Performance of Ferric Chloride………………………………………………….51

4.3.3 Performance of Alum…………………………………………………………….51

4.4 Determination of Optimum pH of Raw Water……………………………………….61

4.4.1 Performance of PACl……………………………………………………………63

4.4.2 Performance of Ferric Chloride………………………………………………….65

4.4.3 Performance of Alum…………………………………………………………….67



7

4.5 Effect of Coagulant dose on Residual Turbidity……………………………………..70

4.6 Effect of Coagulant Dose on pH of Coagulated Water………………………………71

4.7 Effect of Coagulant Dose on Residual Alkalinity…………………………………….73

4.8 Color Removal………………………………………………………………………….75

4.9 Effect of Coagulant Dose on Fecal Coliform…………………………………………77

4.10 Effect of Coagulant Dose on Residual Aluminum Concentration…………………..78

4.11 Effect of Coagulant Dose on Total Dissolved Solids & Electrical Conductivity…...79

4.12 Cost Analysis……………………………………………………………………………81

5. CONCLUSION AND RECOMMENDATIONS……………………………………85

5.1 Conclusion……………………………………………………………………………..85

5.2 Recommendations……………………………………………………………………..88

6. REFERENCES………………………………………………………………………..89

7. APPENDIX-A…………………………………………………………………………94



8

LIST OF ABBREVATIONS

ALUM Aluminium Sulphate

EC Electrical Conductivity

EPA Environmental Protection Agency

FCL Ferric Chloride

ICP-AES Inductively Couple Plasma –Atomic Emission Spectrometry

NSDWQ National Standards for Drinking Water Quality

NTU Nephelometric Turbidity Unit

PACl Polyaluminium Chloride

RLFP Rawal Lake Filtration Plant

TDS Total Dissolved Solids

WHO World Health Organization



9

LIST OF TABLES

Table 1.1: Water Sources and typical characteristics 04

Table 3.1: Raw water Characteristics 28

Table 3.2: Synthetic Turbidity preparation 30

Table 3.3: Impurities in Alum 31

Table 3.4: Impurities in Ferric Chloride 32

Table 3.5: Independent and Dependent Variables investigated during the Study 34

Table 4.1: Optimum Coagulant Doses with % Removal of Turbidities 57

Table 4.2: Comparison of Optimum pH for Three Coagulants at Natural Initial pH 71

Table 4.3: Cost Comparison of Coagulants 82

Table 4.4: Optimization of overall cost of the system 83



10

LIST OF FIGURES

Figure 2.1: Electrical charge surrounding a colloidal particle …………………………………14

Figure 2.2: Polymer Adsorption……………...............................................................................21

Figure 3.1: Experimental Steps....................................................................................................29

Figure 3.2: Turbidimeter HACH 2100 N ………………………………………………….…...38

Figure 3.3: pH meter HACH …………………. ……………………………………………….39

Figure 3.4: Spectrophotometer HACH DR2010 …..…………………………………………...40

Figure 3.5: ICP-AES (Inductively Coupled Plasma Atomic Emission Spectrophotometer)…...43

Figure 3.6: Flow diagram of the Study………………………………………………………… 44

Figure 4.1: Time Series plot (a). Residual Turbidity; (b). Optimum Coagulant Dose……..…...48

Figure 4.2 (a,b,c): Comparison of Coagulant Dose……………………………………………..53

Figure 4.3(a,b,c): Comparison of Coagulant Dose……………………………………………...54

Figure 4.4(a,b,c): Comparison of Coagulant Dose……………………………………………...55

Figure 4.5(a,b,c): Comparison of Coagulant Dose……………………………………………...56

Figure 4.6(a,b,c,d): Optimum Coagulant Dose variation with Turbidity……………………….60

Figure 4.7(a,b,c): Comparison of PACl at natural and three synthetic pH 6, 7, 8……………...64

Figure 4.8(a,b,c): Comparison of Ferric Chloride at natural and three synthetic pH 6, 7, 8……66

Figure 4.9(a,b,c): Comparison of Alum at natural and three synthetic pH 6, 7, 8……………...68

Figure 4.10(a,b,c): Optimum Coagulant Dose variation with pH………………………………69

Figure 4.11: Comparison of Coagulant Dose w.r.t Residual Turbidity (120 NTU, pH – 7.41)...70

Figure 4.12(a,b,c): Effect of coagulant dose on pH of product water.........................................72

Figure 4.13(a,b,c): Depression of Alkalinity……………………………………………………74



11

Figure 4.14: Depression of Alkalinity…………………………………………………………..74

Figure 4.15(a,b,c): Comparison of Color Removal at 120 NTU & pH 7.41…………………...76

Figure 4.16(a,b,c): Comparison of Fecal Coliform Removal at 120 NTU & pH 7.41…………77

Figure 4.17: Comparison of Residual Aluminium Concentration………………………………78

Figure 4.18: Comparison of Electrical Conductivity…………………………………………...80

Figure 4.19: Comparison of Total Dissolved Solids…………………………………………….80

Figure 4.20: Comparison of Treated and Untreated Water……………………………………..84



12

ABSTRACT

Rawal Lake Filtration Plant (RLFP) was commissioned in 1962 by JICA with

Aluminum Sulphate [Al2(SO4)3.18H2O] as the sole coagulant.  Since its

commissioning the water quality of Rawal Lake has been affected by influx of

polluted streams and waste disposal by visitors, yet the management never attempted

to revisit the coagulation process or the coagulant. The total treatment capacity of the

RLFP is 24 MGD out of which about 22.5 MGD is supplied to cantonment area and

some other parts of Rawalpindi city and remaining to NIH and surrounding areas. In

general, the quality of raw water to RLFP deteriorates after wet spells and improves in

dry season except for off-flavor complaints in summer. Thus there was a serious need

to check some other coagulants for Rawal Lake Filtration Plant to overcome these

problems.

For this purpose three metallic coagulants: Aluminium Sulphate (Alum)

[Al2(SO4)3.18H2O], Ferric chloride (FCL) [FeCl3] and Polyaluminium Chloride

(PACl) [Aln(OH)mCl(3n-m))x] were selected. An attempt was made to add secondary

coagulants such as cationic polyelectrolytes but was discontinued due to enormous rise

in cost of treatment.  In addition to determining optimum individual dose of each

selected coagulant, a combination was also tried. Keeping in view the wide variations

in turbidity and pH of raw water over the year, the turbidity and pH of lake water

samples was modified between 40 – 120 NTU and pH from 6 to 8.  Raw water



13

samples for this study were taken from the inlet of Rawal Lake Filtration Plant. The

main experimental variables were coagulant type and dose, turbidity and pH of raw

water and the order with which the coagulants were dosed. Whilst turbidity reduction

was used as base-line criteria, other variables such as changes in pH, residual

coagulant concentration and alkalinity consumption by coagulant were also used for

comparison. Residual pH, color, residual alkalinity, fecal coliform, residual coagulant

concentration, Electrical Conductivity (EC) and Total Dissolved Solids (TDS) were

also investigated. Finally a cost analysis was conducted to examine long term

economic implications of the change in coagulant type/dose.

Results show that PACl exhibits the highest overall turbidity removal efficiency as

compared to Alum and FCL at the lowest dose. PACl consumes less alkalinity when

compared with other two coagulants. Residual coagulant concentration in case of

PACl was also lower than the Alum and FCL. PACl also gives excellent removal

efficiency for coliforms. PACl results at natural conditions (natural pH and turbidity)

were far superior to the other two coagulants used, except that it was relatively

expensive. Alum and PACl at the ratio of 90:10 & 95:5 with PACl as order 1st gives

better results than Alum alone. At these combinations the cost of the coagulants is

quite comparable with Alum alone.



14

Chapter 1

INTRODUCTION

1.1 General

The quality of water for the purpose of human consumption has been of

interest since its effects on health were first discovered. Considering the increase in

demand and decrease in quality resources, water as essential fluid of life is a scarce

commodity.Water supply and treatment are critical needs of the society. It was

recognized earlier that water quality involves both aesthetic and health concerns

depending on the purpose of consumption. The purpose of water treatment is to

produce safe and aesthetically pleasing water. This requires that the water be free of

harmful physical, chemical and biological pollutants, as well as have an acceptable

taste and odor (Ray, 1993).

Coagulation/flocculation before filtration are still the major steps in

conventional water treatment plants. Hydrolysis products from the coagulant remove

suspended solids and organic matter either via charge neutralization or the

incorporation of impurities into the hydroxide matrix (sweep flocculation).

Multivalent salts such as aluminum sulphate (alum), ferric chloride, and ferric sulphate

are commonly used coagulants in water treatment. However, their hydrolysis products

vary significantly with changes in pH, temperature and nature of the water, and are

therefore difficult to control. This in turn leads to under or over-dosing of the

coagulant, resulting either in poorly treated water or greater environmental impact in

the form of increased sludge volume. Polyaluminum chloride (PACl) is a type of

inorganic polymer coagulant, developed to overcome the drawbacks of traditional



15

coagulants. As the hydrolysis products in PACl are preformed, it is less sensitive to

pH and temperature variation. In addition, PACl contains highly positive charged

polycations that are highly effective in neutralizing the negative charges of colloidal

particles, thereby resulting in increased colloidal destabilization (Ng et al, 2013).

Many impurities in water and wastewater are present as colloidal solids, which

do not readily settle. Finely dispersed suspended and colloidal particles that produce

turbidity and color in the water cannot be removed sufficiently by mere sedimentation.

Colloidal particles generally carry a negative electrical charge. Their diameter ranges

from 10-4 to 10-6 mm. These particles are surrounded by an electrical double layer

(diffuse layer and Stern layer) preventing contact between each other. Adding a

coagulant (generally positively charged) and mixing the water causes compression of

the double layer and thus neutralization of the electrostatic surface potential of the

particles. The resulting destabilized particles stick together upon contact forming

solids known as ‘flocs’ (Pritchard et al, 2010).

The potential for health problems associated with contaminated drinking water

is great because many diseases are transmitted by water that is contaminated with

bacteria or viruses (Mihelcic et al., 2001). Thus, throughout the world, the water

quality standards have been developed based upon ultimate use of water. For example,

in US primary drinking water standards relate directly to health, and secondary

standards relate more to the appearance and non- consumptive uses of water. Primary

standards are mandatory whereas secondary standards are suggested as upper limits

for non-health related parameters (Ray, 1993).



16

Europe and USA are in agreement with respect to the required turbidity limits for

both aesthetics and health purposes depending upon what purpose the water is going to

be utilized. Depending on the source of water, these countries have the water turbidity

limitation values as:

 Less than 1 Nephelometric Turbidity Unit (NTU) when the surface water is

treated for human consumption.

 Less than 5 Nephelometric Turbidity Unit (NTU) for human consumptive

purposes when source is ground water.

Most municipalities and industries obtain their water from surface sources

(streams, rivers, lakes, reservoirs) or use groundwater. Since the world has

experienced an increase in population and technological growth, the available fresh

water is insufficient for future needs and is becoming increasingly scarce. Moreover,

the distribution of the water sources throughout the world is not even. Therefore, some

parts of the world (e.g., Middle East) constructed desalination plants using seawater as

a source of drinking water (US EPA, 1999).

There are many sources of water, but limited amount can be used safely for

drinking purposes. Table 1.1 lists those sources and also provides general comments

regarding each of these sources (US EPA, 1999).



17

Table 1.1: Water Sources and typical Characteristics (US EPA, 1999)

Source of Water Comments
Surface water High flows, easy to contaminate, relatively

high suspended solids (SS), turbidity, and
pathogens. In some parts of the world, rivers
and streams dry up during the dry season.

Groundwater Usable as source for drinking water, low
flows but has natural filtering capacity that
removes suspended solids (SS) and turbidity.
May be high in dissolved solids (TDS)
including Fe, Mn, Ca, Mg (hardness).
Difficult to clean up after contaminated.

Ocean Energy intensive so costly compared to other
sources. Desalination can occur by
distillation, reverse osmosis, electrodialysis,
freezing, and ion exchange.

Reclaimed water Technically feasible. More likely to be
unacceptable to the public

Generally, the surface waters are preferable sources due to their availability,

attainability, treatability, etc. Many underground sources however, are free from visual

contamination and it may therefore appear not to be necessary to treat the ground

water. Groundwater may contain harmful chemical contaminants leached from the soil

and rock formations through which the water moves during infiltration. Ground water

may also be contaminated by infiltration of polluted water into the aquifer. The

treatment required could only be determined from an analysis of the water. The raw

water quality determines the treatment process required. The main aspects that must be

taken into account are:



18

 The quality of the water source with time of the year;

 The quality of the treated water to be produced;

 The volume of water to be treated (capacity);

 The cost to consumers;

 The level of sophistication that is acceptable taking into account plant locality and

level of expertise available to control and operate the plan;

 The support services available to assist with plant optimization, troubleshooting

and maintenance and repair problems.

 The amount of suspended solids;

 The turbidity of the water;

 The nature of the suspended material;

 The chemical properties of the water (alkalinity and pH)

 The volume of water to be treated, and the availability of facilities, trained

operators and supervisors.

Coagulation–flocculation has played, and will still play an important role, directly